G T S Global United Technology Services Co., Ltd.

Report No.: Report No.: GTSL2024120047F01-1

TEST REPORT

Applicant: Shenzhen Golden Vision Technology Development Co., Ltd

Address of Applicant: No.6 Bao Fu Road, Bao Lai industrial Park, Shang Mu Gu
Villiage, Pinghu Street, Longgang District, Shenzhen City,
Guangdong Province, 518000, China

Manufacturer: Shenzhen Golden Vision Technology Development Co., Ltd

Address of No.6 Bao Fu Road, Bao Lai industrial Park, Shang Mu Gu

Manufacturer: Villiage, Pinghu Street, Longgang District, Shenzhen City,
Guangdong Province, 518000, China

Factory: Shenzhen Golden Vision Technology Development Co., Ltd

Address of Factory: No.6 Bao Fu Road, Bao Lai industrial Park, Shang Mu Gu

Villiage, Pinghu Street, Longgang District, Shenzhen City,
Guangdong Province, 518000, China

Equipment Under Test (EUT)

Product Name: Smart camera
Model No.: B2, S8A, B1, B3, B4, B5, B6, B7, B8, B9, B10, B1C, B2C,
B3C, B4C, B5C, B6C, B7C, B8C, B9C, B10C, B11,P6,P8
Trade Mark: N/A
FCC ID: 2APD7-B2

Applicable standards: FCC CFR Title 47 Part 15 Subpart C Section 15.247
Date of sample receipt: 2024-10-25

Date of Test: 2024-11-15to 2024-11-21

Date of report issued: 2024-12-02

Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Robinson Luo

Laboratory Manager

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver. Page 1 of 59
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4 Test Summary

Report No.: GTSL2024120047F01-1

Test Item Section Result
Antenna requirement FCC part 15.203/15.247 (c) Pass
N/A
AC Power Line Conducted Emission FCC part 15.207 The EUT is DC

power supply

Conducted Output Power FCC part 15.247 (b)(3) Pass
Channel Bandwidth & 99% OCB FCC part 15.247 (a)(2) Pass
Power Spectral Density FCC part 15.247 (e) Pass
Band Edge FCC part 15.247(d) Pass

Spurious Emission FCC part 15.205/15.209 Pass

Remark: Test according to ANSI C63.10:2013

Pass: The EUT complies with the essential requirements in the standard.

N/A: In this whole report not applicable.

Measurement Uncertainty

No. Iltem Measurement Uncertainty
1 Radio Frequency +7.25x108
2 Duty cycle +0.37%
3 Occupied Bandwidth +3%
4 RF conducted power +0.75dB
5 RF power density +3dB
6 Conducted Spurious emissions +2.58dB
7 AC Power Line Conducted Emission +3.44dB (0.15MHz ~ 30MHz)

+3.1dB (9kHz-30MHz)

+3.8039dB (30MHz-200MHz)

8 Radiated Spurious Emission Test +3.9679dB (200MHz-1GHz)
+4.29dB (1GHz-18GHz)
+3.30dB (18GHz-40GHz)

9 Temperature test +1°C

10 Humidity test +3%

11 Time +3%

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 4 of 59
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5 General Information

Report No.: GTSL2024120047F01-1

5.1 General Description of EUT

Product Name:

Smart camera

Model No.:

B2, S8A, B1, B3, B4, B5, B6, B7, B8, B9, B10, B1C, B2C, B3C, B4C,
B5C, B6C, B7C, B8C, B9C, B10C, B11,P6,P8

Test sample(s) ID:

GTSL2024120047F01-1

Sample(s) Status:

Engineer sample

S/N:

N/A

Operation Frequency:

802.11b/802.119/802.11n(HT20): 2412MHz~2462MHz

Channel numbers:

802.11b/802.11g /802.11n(HT20): 11

Channel separation:

5MHz

Modulation technology:

802.11b: Direct Sequence Spread Spectrum (DSSS)
802.119/802.11n(HT20):
Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type:

PCB Antenna

Antenna gain:

2.04 dBi

Power supply:

DC power modules DC5V

Note:

The product ( Smart camera ) Models ( B2) and models (B2, S8A, B1, B3, B4, B5, B6, B7, B8, B9, B10, B1C,
B2C, B3C, B4C, B5C, B6C, B7C, B8C, B9C, B10C, B11,P6,P8) the difference is only to distinguish different
sales areas of different customers, the model name is different, and the products are exactly the same.

Remark:

1. Antenna gain information provided by the customer
2. The relevant information of the sample is provided by the entrusting company, and the laboratory is not

responsible for its authenticity.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2024120047F01-1

Operation Frequency each of channel
Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Test channel

Frequency (MHz)

802.11b/802.119/802.11n(HT20)

Lowest channel

2412MHz
Middle channel 2437MHz
Highest channel 2462MHz

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode

Report No.: GTSL2024120047F01-1

Transmitting mode Keep the EUT in continuously transmitting mode

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode 802.11b 802.11g 802.11n(HT20)
Data rate 1Mbps 6Mbps 6.5Mbps
5.3 Description of Support Units
Manufacturer Description Model Serial Number
. Shenzhen Golden Vision Technology DC power modules ULO050100CU N/A

Development Co., Ltd

5.4 Deviation from Standards

None.

5.5 Abnormalities from Standard Conditions

None.

5.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383
Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter

from the FCC is maintained in files.
e ISED—Registration No.: 9079A
CAB identifier: CN0091

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of ISED for radio equipment testing

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory

Accreditation Program (NVLAP).

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.
Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480
Fax: 0755-27798960

5.8 Additional Instructions

Test Software Special test command provided by manufacturer

Power level setup Default

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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6 Test Instruments list

Report No.: GTSL2024120047F01-1

Radiated Emission:

Item Test Equipment Manufacturer Model No. Invilr;t.ory (rrcl:ril-.g)da-t;y) i::ﬁiz?y?;
3m Semi- Anechoic 5 " June 23, 2024 | June 22, 2025
1 Chamber ZhongYu Electron 9.2(L)*6.2(W)* 6.4(H) | GTS250 June 22, 2024 | June 21, 2027
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | April 11, 2024 | April 10, 2025
. . SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9168 GTS640 | March 19, 2024 [March 18, 2025
Double -ridged SCHWARZBECK : .
5 P o MESS-ELEKTRONIK BBHA 9120 D GTS208 | April 17,2024 | April 16, 2025
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 T Rohde & Schwarz CMWS500 GTS575 | April 11, 2024 | April 10, 2025
Communication Tester
8 Loop Antenna ZHINAN ZN30900A GTS534 Nov. 13, 2023 | Nov.12, 2024
9 Broadband Preamplifier SCHWARZBECK BBV9718 GTS535 April 11, 2024 | April 10, 2025
10 | Amplifier(1GHz-26.5GHz) HP 8449B GTS601 April 11, 2024 | April 10, 2025
L | » Fom Antenng "3 / UG-598A/U GTS664 | Oct. 29,2024 | Oct. 28, 2025
26.5GHz)
Horn Antenna
12 (26.5-40GH?) A.H Systems SAS-573 GTS665 | Oct. 29, 2024 | Oct. 28, 2025
FSV-Signal Analyzer .
13 (10Hz-40GH?) Keysight FSV-40-N GTS666 | March 12, 2024 |March 11, 2025
14 Amplifier / LNA-1000-30S GTS650 April 11, 2024 | April 10, 2025
15 CDNE M2+M3-16A HCT 30MHz-300MHz GTS692 Nov. 08, 2024 | Nov.07, 2025
16 Wideband Amplifier / WDAi?POSO;OOO' GTS602 | April 11,2024 | April 10, 2025
17 Thermo meter JINCHUANG GSP-8A GTS643 April 18, 2024 | April 17, 2025
18 RE cable 1 GTS N/A GTS675 | July 31.2024 | July 30. 2025
19 RE cable 2 GTS N/A GTS676 | July 31.2024 | July 30. 2025
20 RE cable 3 GTS N/A GTS677 | July 31.2024 | July 30. 2025
21 RE cable 4 GTS N/A GTS678 | July 31.2024 | July 30. 2025
22 RE cable 5 GTS N/A GTS679 | July 31.2024 | July 30. 2025
23 RE cable 6 GTS N/A GTS680 | July 31.2024 | July 30. 2025
24 RE cable 7 GTS N/A GTS681 July 31. 2024 | July 30. 2025
25 RE cable 8 GTS N/A GTS682 July 31. 2024 | July 30. 2025
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 59
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Report No.: GTSL2024120047F01-1

RF Conducted Test:

4 ) Cal.Date Cal.Due date

Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy). | (mm-dd-y})

1 MXA Signal Analyzer Agilent N9020A GTS566 | April 11, 2024 | April 10, 2025

2 EMI Test Receiver R&S ESCI 7 GTS552 | April 11, 2024 | April 10, 2025
PSA Series Spectrum q . ¢

3 Analyzer Agilent E4440A GTS536 | April 11, 2024 | April 10, 2025
MXG vector Signal . : .

4 Eaforalo Agilent N5182A GTS567 | April 11, 2024 | April 10, 2025
ESG Analog Signal . > .

5 Contato: Agilent E4428C GTS568 | April 11, 2024 | April 10, 2025

6 USB RF Power Sensor DARE RPR3006W GTS569 | April 11, 2024 | April 10, 2025

7 RF Switch Box Shongyi RFSW3003328 GTS571 | April 11, 2024 | April 10, 2025
Programmable Constant : :

8 Temp & Humi Test Chambe WEWON WHTH-150L-40-880 GTS572 | April 11, 2024 | April 10, 2025

9 Thermo meter JINCHUANG GSP-8A GTS641 April 18, 2024 | April 17, 2025

General used equipment:

. Inventory Cal.Date Cal.Due date

Item Test Equipment Manufacturer Model No. No. (mimsdday) | (mmidd-yy)

1 Barometer KUMAO SF132 GTS647 | April 18, 2024 | April 17, 2025

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2024120047F01-1

7 Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: | FCC Part15 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

EUT Antenna:

The antennas are PCB Antenna, the best case gain of the antennas are 2.04dBi, reference to the appendix Il
for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 59
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Report No.: GTSL2024120047F01-1

7.2 Conducted Output Power

Test Requirement :

FCC Part15 C Section 15.247 (b)(3)

Test Method :

ANSI| C63.10:201311.91.3

Limit:

30dBm

Test setup:

Power Meter

| = = |
|

== || =]
i e o

== E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Output Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(HT20)
Lowest 15.79 13.66 12.85
Middle 14.91 12.80 11.88 30.00 Pass
Highest 14.93 12.85 12.18

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2024120047F01-1

7.3 Channel Bandwidth

Test Requirement :

FCC Partl5 C Section 15.247 (a)(2)

Test Method :

ANSI C63.10:2013 11.8

Limit: >500KHz
Test setup: Spectrum Analyzer
o
A= OO
s o
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Channel Bandwidth (MHz) .
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(HT20)
Lowest 9.541 16.38 17.72
Middle 9.536 16.38 17.73 >500 Pass
Highest 9.939 16.36 17.72

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2024120047F01-1

Test plot as follows:
802.11b 802.11g

Agilent Spectrum Analyzer - Occupied BW.

T A —TE 62500 PGy 16, 2024 = (S s
[Center Freq 2.412000000 GHz 412000000 G}:VQIHoId>10I10 Radio S 2.412000000 GHz il ‘AvelHold: 1010
#IFGain:Low Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log T Log
100 N
00 100
10 20 L
00 20
w0 w00 !
500 | G 0
a0 . | | L |
00 700
Center 2.412 GHz Span 40 MHz Center 2.412 GHz Span 40 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms #Res BW 100 kHz #VBW 300 kHz Sweep 5ms!
Occupied Bandwidth Total Power 17.5 dBm Occupied Bandwidth Total Power 13.3 dBm
14.902 MHz 16.441 MHz
Transmit Freq Error -32.040 kHz OBW Power 99.00 % Transmit Freq Error -12.754 kHz OBW Power 99.00 %
x dB Bandwidth 9.541 MHz xdB -6.00 dB x dB Bandwidth 16.38 MHz xdB -6.00 dB
s Lysmarus - fgsmarus

Lowest channel

\gilent Spectrum Analyze

E N 0
Center Freq: 2.437000000 GHz

o~
[Center Freq 2.437000000 GHz ]
) al

> ne
| #IFGain:Low #Atten: 30 dB Radio Device: BTS

06:29:51 PMNov 14,2024

lone

® i 06:2
2.437000000 GHz Radio St

one

#IFGain:Low Radio Device: BTS

10 dB/div Ref 20.00 dBm 10 dB/div Ref 20.00 dBm
Log Log

100 10

0o 000

a00

0.0

100, 700

Center 2.437 GHz Span 40 MHz Center 2.437 GHz Span 40 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms) #Res BW 100 kHz #VBW 300 kHz Sweep 5 ms.
Occupied Bandwidth Total Power 16.6 dBm Occupied Bandwidth Total Power 12.5 dBm
14.857 MHz 16.434 MHz
Transmit Freq Error 276 Hz OBW Power 99.00 % Transmit Freq Error -5.228 kHz OBW Power 99.00 %
x dB Bandwidth 9.536 MHz xdB -6.00 dB x dB Bandwidth 16.38 MHz xdB -6.00 dB
s Tgferams) s Tsmrus

Middle channel

ALIGVAUTO 06:30:44 PHNov 14, 2024 7| ALIGNAUTO 06:26:14 PHiNo 14, 2024
2000000 GHz Radio Std: None 462000000 GHz Radio Std:
& Trg AvglHold:>10110 o T ‘AvglHold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS | HIFGainLow #htten: 30 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dB/div Ref 20.00 dBm
Log Log
0o 100
o0 000
0o 100
. n |
00
400 400 ¥ T
s0)——n 500
a0 00
00 0
Center 2.462 GHz Span 40 MHz Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms. #Res BW 100 kHz #VBW 300 kHz Sweep 5 ms|
Occupied Bandwidth Total Power 16.6 dBm Occupied Bandwidth Total Power 12.6 dBm
14.853 MHz 16.430 MHz
Transmit Freq Error 110.71 kHz OBW Power 99.00 % Transmit Freq Error 23.429 kHz OBW Power 99.00 %
x dB Bandwidth 9.939 MHz xdB -6.00 dB x dB Bandwidth 16.36 MHz x dB -6.00 dB
= Tsmms iso fgsmarus

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 13 of 59



Report No.: GTSL2024120047F01-1

802.11n(HT20)

0 GHz

HIFGain:Low

) Tri
#Atten: 30 dB

00
AvglHold> 10110

Radio Device: BTS

idiv Ref 20.00 dBm

0

0
0
500
0
.

HIFGain:Low

Trig: Free R
#Atten: 30 dB

P ALIGNAUTO
er Freq: 2.437000000 GHz

Center 2.412 GHz Span 40 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms)

Occupied Bandwidth Total Power 12.4 dBm

17.687 MHz

Transmit Freq Error -3.231 kHz OBW Power 99.00 %

x dB Bandwidth 17.72 MHz xdB -6.00 dB
s Tgsmamws

Lowest channel

AvglHold:>10110

106:23:02 PMNov 14, 2024
Radio St

Radio Device: BTS

idiv Ref 20.00 dBm

Center 2.437 GHz Span 40 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep § ms|

Occupied Bandwidth Total Power 11.6 dBm

17.689 MHz

Transmit Freq Error 2.890 kHz OBW Power 99.00 %

x dB Bandwidth 17.73 MHz x dB -6.00 dB
= Tgsmams|

Middle channel

06:25:10 PMNov 14, 2024

[Center Freq 2.46: 00 GHz

&

i ee Run
#Atten: 30 dB

2000000 GHz

H
AvglHold:>10/10

Radio Std: None

#IFGain:Low Radio Device: BTS
110 dBidiv Ref 20.00 dBm
iLog
10
B
I
00
500
00
Center 2.462 GHz Span 40 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms|
Occupied Bandwidth Total Power 11.7 dBm
17.693 MHz
Transmit Freq Error 19.875 kHz OBW Power 99.00 %
x dB Bandwidth 17.72 MHz xdB -6.00 dB
= st

Highest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 59
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Report No.: GTSL2024120047F01-1

7.4 Power Spectral Density

Test Requirement: FCC Partl15 C Section 15.247 (e)
Test Method: ANSI C63.10:2013 11.0
Limit: 8dBm/3kHz
Test setup: Spectrum Analyzer

e Y o o |

f\\ o Y s o
i [
i =57 E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Power Spectral Density (dBm/3kHz) Limit
Test CH Result
802.11b 802.11g 802.11n(HT20) (dBm/3kHz)
Lowest -10.261 -15.586 -18.538
Middle -11.307 -18.281 -16.275 8.00 Pass
Highest -11.072 -18.733 -18.403

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 15 of 59




Report No.: GTSL2024120047F01-1

Test plot as follows:

802.11b 802.119g

jlent Spectrum Analyz

Ref Offset 2.04 dB
Ref 22.04 dBm

PNO: Fast
IFGain:Low

Avg Type: Log-Pwr
AvglHold:>100/100

Mkr1 2.411 36 GHz
-10.261 dBm

Ref Offset 2.04 dB

10dB/div  Ref 22.04 dBm
Log

Trig: Free Run
Atten: 30 dB

Mkr1 2.414 48 GHz
-15.586 dBm

10 dBidiv
Log

Center 2.41200 GHz
#Res BW 3.0 kHz

usc

#VBW 10 kHz

[

Span 40.00 MHz
Sweep 4.218 s (1001 pts)

Center 2.41200 GHz
#Res BW 3.0 kHz

usc

#VBW 10 kHz

Span 40.00 MHz
Sweep 4.218 s (1001 pts)

[

Lowest channel

Agilent Spectrum Analyzer - Swept SA
R & AC

larker 1 2.461360000000 GHz
P

SENSEINT]

SOURCE OFF

ALIGNAUTO

Avg Type: Log-Pwr

06:42:25 PHNov 14, 2024

t Spectrum Analyzer - Swept SA

poctrum Analyzer - Swept SA t Spectrum Analyzer - Swept SA
R 105 AC ALIGNAUTO TISOURCE OFF | ALIGNAUTO
Avg Type: Log-Pwr Avg Type: r
Trig: Free Run Avg|Hold:>100/100 PNOTFast GO Trig:FreeRun Avg|Hold:>100/100
Atten: 30 dB w Atten: 30 dB
Mkr1 2.439 48 GHz
Ref Offset 2.04 dB Ref Offset 2.04 dB
[ggeidv_Ref 22.04 dBm -11.307 dBm {0dsidiv__ Ref 22.04 dBm -18.281 dBm
09
2 120
208 20
75 ) 7%
280 | %0
00 50
o 0 |
80 58.0
680
Center 2.43700 GHz Span 40.00 MHz Center 2.43700 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
vsc Iglsmatus, e Iglsmatus,

SENSEINT|

E OFF

ree Run

ALIGNAUTO
Avg Type: Log-Pwr
AvglHold:>100/100

ot Trig: Free Run Avg|Hold:>100/100 s G Trig
IFGain:Low Atten: 30 dB w Atten: 30 dB
Mkr1 2.461 36 GHz Mkr1 2.464 48 GHz
Ref Offset2.04 dB e Ref Offset 2.04 dB 25
10d8iciv__Ref 22.04 dBm -11.072 dBm [9gsiciv_ Ref 22.04 dBm -18.733 dBm
og
20 20
204 204
79 I ,’ | 3 7.9
o i ¢
20 20
80 8.0
80 480
I
80 50l
680 680
Center 2.46200 GHz Span 40.00 MHz Center 2.46200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
s Tgsmams s

Highest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

802.11n(HT20)

Report No.: GTSL2024120047F01-1

vi RE_ |soe aC T SENSEINT] 5 ALIGNAUTO |-
Marker 1 2.405760000000 GHz ) Avg Type: Log-Pwr
TFast o Trig:FreeRun AvglHold:>100/100
IFGain:Low Atten: 30 dB
Ref Offset 2.04 dB
10 dBidiv - Ref 22.04 dBm
Log
204
0 ¢
)
80
80
O L] ,
sa0]
&80
Center 2.41200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
usc. s

Lowest channel

Agilent Spectrum Analyzer - Swept SA

T RE 500 aC | ALIGNAUTO
Marker 1 2.430760000000 GHz . Avg Type: Log-Pur
PNO:Fast GO  Trig:FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Ref Offset 2,04 dB Mkr1 2.430 76
10 dB/div  Ref 22.04 dBm -16.275
Log
20
f
f
5.0
Center 2.43700 GHz ¥ Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
s Lgsmarus

Spectrum Analyzer - Swept SA

| RL__ | R AUTO
Marker 1 2.469480000000 GHz . Avg Type: Log-Pwr
PO Fost GO Trig: Free Run AvglHold:>1001100
IFGain:Low Atten: 30 dB

Mk
Ref Offset 204 dB Mk
Q%SB/dw Ref 22.04 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz #VBW 10 kHz

= s

Highest channel

Span 40.00 MHz
Sweep 4.218 s (1001 pts)

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 17 of 59



GTS

7.5 Band edges

Report No.: GTSL2024120047F01-1

7.5.1 Conducted Emission Method

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method:

ANSI| C63.10:2013 11.11

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

e o o
f\\ o Y o o
o o |
- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 18 of 59




Test plot as follows:

Report No.: GTSL2024120047F01-1

Test mode:

| 802.11b

Agilent Spectrum Analyzer - Swept SA
i PMNoy 14, 2024

T

N NAUTO

IT| SOURCE OFF

08:24:31 PMNov 19,2024
TRAC 3

O F3 ke SENSEINT) SCURCE GF | ALIGAUTO w2208
Marker 3 2.398000000000 GHz ) Avg Type: Log-Pwr TRACE[1123 45 6 Avg Type: Log-Pwr
PNOFast GO Trig:FreeRun Avg|Hold:>100/100 TYRE[M Trig: Free Run AvglHold:> 1001100
IFGain:Low Atten: 40 dB DET Atten: 40 dB
2.398 00 GHz
10 dB/div__Ref 30.00 dBm 06 dBm) 10 dEidiv__Ref 30.00 dBm
Log Log
x »0
00
o o
00 100
) it
R : ¢
w00 o0 %
500 00 <>
Start 2.38000 GHz Stop 2.43000 GHz Start 2.44000 GHz Stop 2.49000 GHz,
#Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts) #Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts)

A
2.41200 GHz -2.126 dBm
2.390 00 GHz -46.906 dBm
2.398 00 GHz 35.506 dBm

2Boo~ansl
zz

s fgsmns

462 00 GHz
f 2.48350 GHz
f 2.476 55 GHz

3200 dBm
-46.443 dBm
29636 dBm

[

Lowest channel

Highest channel

Test mode:

SENSEINT| SOURCE OFF | ALIGNAUTO 0612055 PGy 1 —
Trig: Free Run AJJJ!&?QL&’%}?J Teefncs Mg TypeLoghir
oantny ™ hetem 4348 ¥ oer] AvglHold:> 1001100
MKr3 2.396 30 GHZ 474 25 GHZ
-38.007 dBn 4 =
[0 gaid_Ref 30.00 dBm 38.007 dBm| 043ty Rer 30.00 dBm 591 dBm
20 i
100
ol ooaf- +
100 G 100 il
e - I - 0
o 0 . ¢
T 0o s
600 0
Start 2.38000 GHz Stop 2.43000 GHz Start 2.44000 GHz Stop 2.49000 GHz
#Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts) #Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts)
T C FUNCTTONWIDTH] —————FUNCTionvae |
N f 241200 GHz -16.823 dBm 1N f 2.462 00 GHz -17.901 dBm
2 N f 2.390 00 GHz -48.157 dBm 2 N f 2.483 50 GHz -44.865 dBm
!!x? N f 2.396 30 GHz -38.007 dBm w3l N f 247425 GHz 31591 dBm
5 §
6 6
7 7
8
H H
10
b @ bt .
< > < >
e Lylstus, uso IysTatus.

Lowest channel

Highest channel

ALIGNAUTO
Avg Type: Log-Pur

Trig: Free Run ol

Atten: 40 dB

T

08:10:40 PMNov 14,
A3

TveE |
(=] el

0: Fast
IFGain:Low

=)
Avg Type: Log-Pwr
AvglHold>100/100

30 GHZ]
-40.458 dBm

1%3 idiv__Ref 30.00 dBm

'Start 2.38000 GHz Stop 2.43000 GHz|
#Res BW 100 kHz #VBW 50 MHz Sweep 4.600 ms (1001 pts)|

I R 15 2 S ~

D T ——
f 2.412 00 GHz 15932 dBm
2.390 00 GHz 48532 dBm
f 2.397 30 GHz 40.458 dBm

EPN N -
22z

fgsrars

H

Lowest channel

10 dBidiv__Ref 30.00 dBm
og [———

-36.790 dBm

Q.

Start 2.44000 GHz
#Res BW 100 kHz

#VBW 50 MHz Sweep

Stop 2.49000 GHz,
4.600 ms (1001 pts)

|
SCoo~Naanun -

T

2.462 00 GHz
2.48350 GHz
2.475 65 GHz

[ Foion [ AncioniH]
-18.173 dBm
-46.638 dBm
36.790 dBm

[

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL2024120047F01-1

7.5.2 Radiated Emission Method

Test Requirement:;

FCC Part15 C Section 15.209 and 15.205

Test Method:

ANSI| C63.10: 2013 6.10

Test Frequency Range:

All of the restrict bands were tested, only the worst band’s (2310MHz to
2500MHz) data was showed.

Test site: Measurement Distance: 3m
Receiver setup: Freguency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
Shovelehig Average 1MHz 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
54.00 Average
Above 1GHz 22.00 Peak
Test setup:

Test Antenna.

Tum Tablev - -
<150¢m >, ;> ’

, ‘ /

— - i 7 -

.L- li Keii]—[ Px:a::lphﬁTI /

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from O degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 20 of 59
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Report No.: GTSL2024120047F01-1

Measurement data:

Test mode: 802.11b 2412MHz Test channel: Lowest

Horizontal
12000 dBUVFn

o .

100

ik - FLL Pmils C-HE[Feask] |

& ! FLL Pastlh HE LAV I

/ \ |

. - £ Lo |
| PRI - e "._ufﬁwr, g ;Jr« .;l'._,, i lu"j,___,ll_m LA ....! e

2360.000 ("1} 24500

No Frequency | Reading | Factor Level Limit |Margin
' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuVv/m)| (dB)

2390.000 19.49 26.32 45.81 74.00 (-28.19| peak
2390.000 594 26.32 32.26 5400 |-21.74| AVG
2412.000 53.81 26.36 80.17 7400 | 6.17 | peak
2412.000 43.93 26.36 70.29 5400 |16.29 | AVG

Detector

Bl WOIN| -

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 21 of 59
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Report No.: GTSL2024120047F01-1

Vertical
1200 ARV m
o .
100
50 |
n.'l.J‘-x
o ; = FLL Patl% L-HE[Feak)
LU rf L LY
60 24 3 — —
| .rl.. "',t 't HE [AVL
" pww — T RN W A 1', PW*
40
= :
i 1]
L1
o
2380, 000 fiiz] 24500
No Frequency | Reading | Factor Level Limit |Margin Dotockr
: (MHz) (dBuV) | (dB/m) ((dBuV/m)|(dBuV/m)| (dB)
1 2390.000 20.33 26.32 46.65 74.00 |[-27.35| peak
2 2390.000 6.01 26.32 32.33 5400 |-2167| AVG
3 2412.000 55.44 26.36 81.80 74.00 7.80 | peak
4 2412.000 45.86 26.36 72.22 5400 |18.22| AVG

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2024120047F01-1

Test mode: 802.11b 2462MHz Test channel: Highest

Horizontal
1200 dBN/m

o

100
k111
o0 — % . FLL Pact 15 C-HE[Foak)
w o 7 X S\
60 7 L A ] :
| | . “rf .,_" FCC Pan15 C-HEAVE) .
B ﬂn"m ."I:L.z“vh'ﬁmuﬂﬂ-ﬁ'&*“‘v | MW"“"'“N‘HWJ:-V«-.M.»F m:nalc
40
| 1 ;:
20
m
o
2430000 MHz) 24300
No Frequency | Reading Factor Level Limit Margin Detector
' (MHz) (dBuv) | (dB/m) |(dBuVv/m)|(dBuV/m)| (dB)
1 2462.000 54 .43 26.44 80.87 74.00 6.87 | peak
2 2462.000 44 86 26.44 71.30 5400 |17.30 | AVG
3 2483.500 18.12 26.47 44 59 74.00 |-29.41| peak
4 2483.500 4.27 26.47 30.74 5400 |-2326| AVG

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL2024120047F01-1

Vertical
1200 dBUV s

L]
b= I
Lo s l e FLE Pai 1% C-HE[Feak)
T II:'_.__.-" ﬁ -\_H\
60 \ i I!l £ Y =
5: L‘JALAL.,”J,,f’xw"w' nf* ' Ny 5 W |
4
]
k| T 4 x
20
.
o
2430.000 M 24300
No Frequency | Reading | Factor Level Limit |Margin Detector | HeiINt
' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB) {em)
1 2462.000 52.74 26.44 79.18 74.00 | 518 | peak
2 2462.000 43.27 26.44 69.71 54.00 (1571 | AVG
3 2483.500 17.66 26.47 4413 74.00 |(-29.87| peak
4 2483.500 423 26.47 30.70 54.00 (-2330| AVG

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL2024120047F01-1

| Test mode: ‘ 802.11g 2412MHz Test channel: Lowest

Horizontal
1200 @RV Im

o .

100

FLL Patls C-HE[Feak]

\ FLL Partly L-HE AV
| ; - e e N
R T SRy Ilrll.-"-t_.-‘n.--«-‘I N

LU

0o
2380000 Mz 2450,0

Frequency | Reading | Factor Level Limit [Margin
(MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBuV/m)| (dB)

2390.000 18.76 26.32 45.08 7400 (-2892| peak
2390.000 5.90 26.32 32.22 5400 (-21.78| AVG
2412.000 48.36 26.36 7472 7400 | 0.72 | peak
2412.000 35.56 26.36 61.92 5400 | 792 | AVG

No. Detector

Bl WIN| -

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical
1200 4BV

Report No.: GTSL2024120047F01-1

100 |

. T ...E_ —— FLL Part1% C-HE[Poak)
m | Fi LY
60 .‘:r : l‘l‘\ -
i a I * ant HE |AVG .
N T T ﬁ"""“’“"‘mw\'cuw‘-.ﬂf t{ﬂ' ""ﬂﬂ -
o
e || %
.
m |
no|
2360 000 iz 2450.0
No Frequency | Reading | Factor Level Limt [Margin Datockr
= (MH2z) (dBuV) (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 2390.000 20.12 26.32 46.44 74.00 |[-27.56| peak
2 2390.000 6.01 26.32 32.33 5400 |[(-2167| AVG
3 2412.000 49.13 26.36 7549 74.00 1.49 | peak
4 2412.000 36.57 26.36 62.93 54.00 8.93 | AVG

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2024120047F01-1

| Test mode: ‘ 802.11g 2462MHz Test channel: Highest

Horizontal
1200 dBUVIm

100
- I
" T 1..I: o~ FLL Partl% L-HE [Foak)]
| .F' 1 \
" i .f; & 9 = e
! r'" H;'” L l\x__' s ELAvS
* ﬂ“ﬁwﬂhuh*f\ﬂ_ﬁﬁ Lyliﬂ; - | iﬁ?‘lh"ﬂl'\-\rﬂn._ﬂ.,‘ e -
40
| I ;:
20
.
o
2430.000 [MHe) 24900
No Frequency | Reading | Factor Level Limit [Margin S otockin
: (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 2462.000 48.65 26.44 75.09 74.00 1.09 | peak
2 2462.000 36.05 26.44 62.49 54.00 849 | AVG
3 2483.500 18.40 26.47 44 87 7400 |-29.13| peak
4 2483.500 4.34 26.47 30.81 54.00 [-23.19| AVG

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical
1200 dBuV/m

Report No.: GTSL2024120047F01-1

1o |

FCC Part1h C-RE [Peak)]

'

FI 1 s
¥ A
60 -'.r i \l"- FCC Pantl5 C-RE [AVG
e s = T v —
:: K‘-*-Jr-’“«#;-ﬂf{"‘%ﬁ w““c—‘t'wgih»ww | poak
1 I 4 ;L
20
m |
0.0
2430 000 MHz) 243000
No Frequency Reading Factor Level Limit Margin Detector
° (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 2462.000 47 .60 26.44 74.04 74.00 0.04 | peak
2 2462.000 34.99 26.44 6143 54.00 743 | AVG
3 2483.500 19.41 26.47 4588 7400 (-28.12| peak
4 2483.500 425 26.47 30.72 5400 |-2328| AVG

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL2024120047F01-1

Test mode: | 802.11n(HT20) 2412MHz Test channel: Lowest

Horizontal
12000 BN im

me

100

T FLL Parl15 C-HE[Peak)
w | 4 \‘.
60 . / o Lt . . - b
™ “\, FLL Fast HEAVEG]
» ;MMJM,W*’H %"M\"wq‘qlw&{i-J
0
- E
10
LINE]
2360000 [MHz] 245000
NO Frequency Reading Factor Level Limit Margin Detector
: (MHz) (dBuV) | (dB/m) |[(dBuV/m)|(dBuV/m)| (dB)
1 2390.000 19.37 26.32 4569 7400 [-28.31| peak
2 2390.000 5.88 26.32 32.20 54.00 |-2180| AVG
3 2412.000 47 .57 26.36 73.93 7400 | -0.07 | peak
4 2412.000 33.58 26.36 59.94 54.00 594 | AVG
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Vertical
1200 ARV e

L1 1

100

P T FLL Part15 C-RE[Peak)
m | & ! 1
(1] -"rl ;l I"'\ By
| /’ \‘\ FCC Pan15 C-HE A}G .
N mew.«:hn: _n."\'"-r-r’ WJN‘JM?? _'_J‘P‘Lrﬁ\jd. -‘Lr.j;mrt
40 {
» | 3
20
m |
0.0
2300000 HHz 2450.0
No Frequency | Reading | Factor Level Limit |[Margin Detecior
: (MH2) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 2390.000 19.36 26.32 4568 74.00 |-28.32| peak
2 2390.000 597 26.32 3229 54.00 |-21.71]| AVG
3 2412.000 48.21 26.36 74 .57 74.00 0.57 | peak
4 2412.000 35.14 26.36 61.50 54.00 750 | AVG
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Test mode: ‘ 802.11n(HT20 2462MHz Test channel: Highest

Horizontal
1200 BN 'm

mo L

100

L

1 FLL Partl% C-RE[Feak)

| ¥ —1 \
60 / & \
- | - m =
| R ey o) R, VR BU——| T
40
m | | .
20
m L
LIN1]
24300000 MHzl #490.0
No Frequency | Reading | Factor Level Limt [Margin olockon
' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 2462.000 46.91 26.44 73.35 74.00 | -0.65 | peak
2 2462 .000 33.92 26.44 60.36 54.00 6.36 | AVG
3 2483.500 17.61 26.47 44 08 74.00 (-2992| peak
4 2483.500 424 26.47 30.71 5400 |-2329| AVG
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Vertical
100 dBuVFim
1o
100
k]
- 1 FLC PatlS C-HE[Peak)
i | P R ﬁ‘1,
¢ LY
60 £ Fi '
T LY FI HE
: ™ -v--www-u—wm”"/ ‘WNMJF-"..MJ]:,W_.M«-;F-*
] x
0
.
no
2430.000 Mzl 24300
No Frequency | Reading | Factor Level Limit |Margin Dotacios
: (MH2) (dBuV) (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 2462.000 45.99 26.44 7243 7400 | -1.57 | peak
2 2462 .000 32.41 26.44 58.85 54 00 485 | AVG
3 2483.500 18.48 26.47 44 95 7400 ([-29.05| peak
4 2483.500 4.18 26.47 30.65 5400 |-2335| AVG
Remarks:

1. Only the worst case Main Antenna test data.
2. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.

3. Final Level =Receiver Read level + Antenna Factor

4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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7.6 Spurious Emission
7.6.1 Conducted Emission Method

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method:

ANSI C63.10:2013 11.11

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

o Y o
Aw | OO
o Y s o
- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Test plot as follows:

Report No.: GTSL2024120047F01-1
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| 802.11n(HT20)
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7.6.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209

Test Method: ANSI| C63.10:2013 6.6.4

Test Frequency Range: 9kHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 120KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average

Note: For Duty cycle = 98%, average detector set as above For Duty
cycle < 98%, average detector set as below: VBW = 1/ T

St Frequency Limit (uV/m) Value Mel;ss?erl(ra]g]eent
0.009MHz-0.490MHz 2400/F(KHz) PK/SP/A 300m
0.490MHz-1.705MHz 24000/F(KHz) QP 30m

1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP L
500 Average
Above 1GHz
5000 Peak

Test setup:

For radiated emissions from 9kHz to 30MHz

ALAAALAMARAR AR AR AARAARAY

For radiated emissions from 30MHz to1GHz
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Test Antenna.

AUUUAR LG

< 80cm >4 < Tum Table- [

I

[ Receivers | [ Preamplifier. l

For radiated emissions above 1GHz

L
Test Antenna-.

<Im .. 4m >
Tum Tablev -

<150cm >,

&

l Receiver. ]v[ Preamplifier ]

Test Procedure:

1. The EUT was placed on the top of a rotating table (0.8m for below 1G
and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from O degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test environment:

Temp.: 24.4°C Humid.: 51% Press.: 1010mbar

Test voltage:

DC power modules DC5V1A
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| Test results: | Pass

Remarks:
1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:
B 9kHz~30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,
and according to 15.31(0), the test result no need to reported.

B Above 18GHz

The emission from Above 18GHz was pre-tested and found the result was 20dB lower than the limit, the
test result no need to reported.
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Below 1GHz
Ant. Pol. Horizontal
Test Mode: 802.11b 2412MHz
Remark: Only worse case is reported

00 dBUV/m

70
E0
FEC Part15 RE-Clasd C_20 UUUTH:
50 bargln -6 !—
J
40 2 2 4 3 fics T 1|
® [ I L paalks
L . J ‘J L‘ |
20 ¥ l L T
AL
o ""r'm. W )
2'] N‘LM l‘r‘h‘-." .‘\J Mﬁﬂ‘w Lk ."Hﬂlf""li \_‘l’\l‘\- N I"ll-‘ IAI" H(\(l‘
e .J'.,"' [~ ¥
e, N
10
11
30.000 [F1] 100 [MHz1 500 1000.0
No. FFEE]UEHC}" Readlng Factor Level Limit MEiI'gIﬂ Detector

(MHz) (dBuv) | (dB/m) |(dBuV/m)|(dBuv/m)| (dB)

149.9676 41.62 -8.77 32.85 4350 ([-1065| QP
250.4858 45.32 -6.21 291 4600 |[-689 | QP
350.9721 41.94 -4.02 3792 4600 |[-8.08 | QP
550.2502 39.92 0.47 40.359 46.00 | -3.61 QP
754.9627 38.77 2.3 41.08 4600 |[-492 | QP
906.3039 37.95 472 42 67 4600 |[-333 | QP

o | en| &= | | =
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Ant. Pol. Vertical
Test Mode: 802.11b 2412MHz
Remark: Only worse case is reported
go0  dBUV/m
n
ED
FCC Part15 HE-Clasg C_30 UUI.ITH:
50 Margn -6 i r
| I
| a |
40 S § i ' ﬁ — peak
* | LG
2 | nl'i L’J!LIJ'\WJ‘.L'I*'.H““" ]
n jIJ | n.‘h . LA L
20 \LAHJ - “’A'I’I*’\‘l- L i L-\.J‘"'Mr‘ ",I’L'\Ill"rﬂ’ W""\.-'-‘\.u L)"J"\; .lﬁfﬁ] 1
= ‘HL'L\ o |‘ e
m
]
30000 [F1] 100 [MHz) 500 1000.0
No Frequency | Reading | Factor Level Limit (Margin| ..
i {(MHz) (dBuVv) (dB/m) |(dBuV/m)|(dBuv/m)| (dB)
1 49 7571 45.61 -5.81 36.80 40.00 -3.20 QP
2 149 9676 44 48 -B.77 3271 43.50 -F.79 QP
3 200.4858 45.71 -0.22 40.49 4G.00 -5.51 QP
4 350.9721 44 59 -3.98 4061 46.00 -5.39 QP
] 651.3830 42 17 044 42 61 46.00 -3.39 QP
G 8a00.7602 38.55 3.45 4200 4G.00 -4.00 QP

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 40 of 59



GTS

Report No.: GTSL2024120047F01-1

Above 1GHz
| Test mode: | 802.11b 2412MHz Test channel: Lowest
Horizontal:
1200 dEIm
1w,
100
@ |
- & FLL |Partl% L-RE[Feak]
LI
ol Sone o i T T T ) W
= § ;I 1" £
20
i ! l
oo | | _ _
1000000 (][] 0000 18000,
No. Frequency | Reading Factor Level Limit [Margin Delacior
(MHz) (dBuV) | (dB/m) [(dBuV/m)|(dBuVim)| (dB)
1 1047.429 28.13 23.64 51.77 7400 (-2223| peak
2 1047.429 10.10 23.64 33.74 3400 |-2026| AVG
3 1847.783 22.49 25.24 47.73 7400 (-2627| peak
4 1847.783 8.34 2524 33.58 2400 |-2042| AVG
5 2412.000 53.54 26.36 79.90 74.00 5.90 | peak
6 2412.000 44.04 26.36 70.40 5400 |16.40 | AVG
7 3434.138 18.78 28.18 46.96 74.00 |-27.04| peak
8 3434138 3.28 28.18 31.46 2400 |-2254| AVG
9 4561.219 2463 29.53 54.16 7400 (-19.84| peak
10 4561.219 1.26 29.53 30.79 54.00 (-2321| AVG
1 7002.185 13.54 35.80 4934 7400 (-2466| peak
12 7002.185 -6.25 35.80 29.55 5400 |-2445| AVG
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Vertical:
1208 dRum
1oL
100
50
oo l FUC|Past15 C-HE[Feak)
i
(2]
1 FI S E] E LAV
w [ E} . 1 L
a0 t?‘ym“'-""j“""u "':I'ﬁ'r"' "1"\1“ Ay WM%L_A-‘JL_\-.‘%’ uﬂ;ah-wﬁ'“*%‘ﬁ'wﬁ““"uw-‘q n.-n-.--....-..,-.._,..-—-""""' et oSl
N : : |n {2
a
"W I ‘
[N]
1000, 000 M) 000 16000,
No Frequency Reading Factor Level Limit Margin Deloctor
3 (MH2) (dBuV) | (dB/m) [(dBuV/m)|(dBuV/m)| (dB)
1 1047 429 29.30 23.64 52.94 7400 (-21.06| peak
2 1047 .429 11.35 23.64 34.99 54.00 |-19.01| AVG
3 1743.795 24 .54 24.93 49 47 74.00 (-24.53| peak
4 1743.795 7.96 2493 32.89 5400 |-21.11]| AVG
5 2412.000 54 .42 26.36 80.78 74.00 6.78 | peak
6 2412.000 45.79 26.36 72.15 5400 |18.15| AVG
7 3454.087 21.20 28.22 4942 7400 (-24.58| peak
8 3454.087 3.06 28.22 31.28 5400 |-2272| AVG
9 4722 527 15.29 29.89 4518 7400 |(-28.82| peak
10 4722527 0.05 29.89 29.94 5400 |-2406| AVG
1 7002.185 12.88 35.80 48.68 7400 (-25.32| peak
12 7002.185 -6.22 35.80 29.58 5400 |-2442| AVG
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| Test mode: | 802.11b 2437MHz Test channel: Middle
Horizontal:
1200 dEWIm
1o
100
o | !
- | FCLC|Part1% C-RE[Peak)
i .
. 1 FC[ Pant15 C-HE AV
s T - i
= N Lfn'zi.nl.--im-n"ﬁu-ﬂw.ﬁﬁ ks W.”M_;_MH”‘_ iw,_H,erL,\,.fw,,M.Lm o P
™ & ;l .3 [ :1:“ 12
20
111
0o
1000000 ) iMHal LTI 18000,
No. Frequency | Reading | Factor Level Limit |[Margin Detector
(MHz) (dBuV) | (dB/m) |(dBuv/m)|(dBuv/m)| (dB)
1 1047.429 28.81 2364 52.45 7400 |-21.55| peak
2 1047.429 10.06 23.64 33.70 5400 |-2030| AVG
3 1847.783 2430 2524 4954 7400 |-2446| peak
4 1847.783 8.39 25.24 33.63 54.00 |-20.37| AVG
2 2437.000 20.73 26.40 fr13 74.00 3.13 | peak
6 2437.000 44 .26 26.40 70.66 5400 |1666| AVG
T 3434.138 19.59 28.18 a7.77 74.00 |-26.23| peak
B 3434 138 3.18 28.18 31.36 2400 |-2284| AVG
9 5151.196 13.91 30.71 44 .62 74.00 |-29.38| peak
10 5151.196 2.28 30.71 32.99 5400 |-21.01| AVG
11 7002.185 14.09 35.80 4989 7400 |-2411| peak
12 7002.185 -6.30 35.80 29.50 54.00 |-2450| AVG
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Vertical:
1200 9BV

100

ug

- 2 FLL|Part15 C-RE [Feak)
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60— f TC[ Pant v
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) e e m.j\,w,j,, W T T T

T § i ! H g 12

0

m

[IR1]

1000600 ) ) TR L] 8000,
No. Frequency | Reading | Factor Level Limit |Margin Detector
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

1 1047.429 30.39 23.64 54.03 74.00 |-19.97| peak
2 1047.429 11.30 23.64 34.94 54.00 |-19.06| AVG
3 1544 .074 2476 24 44 49.20 74.00 |-2480| peak
4 1544.074 7.69 24 .44 32.13 54.00 |-21.87| AVG
5 2437.000 51.05 26.40 77.45 7400 | 345 | peak
6 2437.000 45.05 26.40 71.45 54.00 17.45 | AVG
7 3434.138 20.38 28.18 48.56 74.00 |-2544| peak
8 3434.138 3.13 28.18 31.3 54.00 |-2269| AVG
9 4889.538 14.12 30.26 44 .38 74.00 |-2962| peak
10 4889.538 0.48 30.26 30.74 2400 |-2326| AVG
11 7002.185 14.03 35.80 49.83 74.00 |-2417| peak
12 7002.185 -6.28 35.80 29.52 54.00 |-2448| AVG
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| Test mode: | 802.11b 2462MHz Test channel: Highest

Horizontal:
1700  dBum

FLL [Fart Ty L-HE[Feak)

FLL

D
FCI. Pasil 5 C-HEAVG] |

=1
&0 | . ] 1 L |
lJL#J hoahy j; i |
s e AP, et gt | feab b, PR R F RTINS Tty SREE W ST S ek ‘#"MW.IN*

40

w | ﬁ ¥ S :‘Fu 5 |
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w

e 1l IS 1 . |
000, D00 [MHz] g @000,
No. Frequency | Reading | Factor Level Limit |Margin Detector
(MH2) (dBuV) | (dB/m) [(dBuV/m)|((dBuV/m)| (dB)

1 1047.429 27.68 23.64 51.32 7400 |(-2268| peak
2 1047.429 10.12 23.64 33.76 5400 |-2024| AVG
3 2123.366 22.40 25.90 48.30 7400 (-25.70| peak
4 2123.366 8.71 25.90 34 61 5400 (-1939| AVG
S 2462.000 53.98 26.44 80.42 7400 | 642 | peak
6 2462.000 31.25 26.44 57.69 54.00 3.69 | AVG
7 3434.138 18.14 28.18 46.32 7400 (-27.68| peak
8 3434.138 3.1 28.18 31.29 54.00 |-22.71| AVG
9 5151.196 13.81 30.71 44 52 7400 |-2948| peak
10 5151.196 2.28 30.71 32.99 54.00 |-21.01| AVG
1" 7002.185 13.28 35.80 49.08 74.00 |-2492| peak
12 7002.185 -6.32 35.80 2948 54.00 |-2452| AVG
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